2. Review of the Current Wastewater Treatment and Reclamation
Systems

2.1 Evaluation and Problems Concerning the Current Systems

Thé outlines of the present wastewater treatment plants are
as described in "1.5 Conditions of Wastcwater Treatment Plants”.

It is also described above that there are no plating facto-
ries which perform wastewater reclamation, and in aﬁy of the
central wastewater treatment plants in the 1st Estate Section and
the 2nd Estate Section, wastewater reclamation is not done.
Therefore, in this chapter, an evaluation of the central waste-
waler treatment plants will be made and some pfoblems,With them
will be extracted.

The facilities in each central wastewater treatment plant of
[...]
that the washing wastewaters are discharged after being classi-
fied as semi-high concentration wastewaters and washing waste-
waters by addpting the counter-current multi-stage washing'system
in the washing process will be defined as shown in Table 3.4.1.

3.4.2 Treated Water Quality

The treated wastewater quality will be as shown in Table
3.3.1.

The reclaimed water quality will be better than 20 uS/cm in
conductivity.

3.4.3 Determination of the Optimum System

(1) Combjination of the Reclamation System and the Wastewater
Treatment System Satisfying the Present Effluent Standards

A. Wastewaters to be reclaimed _ _
Washing wastewaters from the 3rd washing tank and subsequent
counter-current multi-stage washing tanks will be reclaimed.
Washing wastewaters will be classified as acid-alkali washing

wastewater, chrome washing wastewater and cyanide washing
wastewater,.

B. Wastewaters to be treated
a. Bath ligquor renewal wastewaters

Bath liquor renewal wastewaters_will be c¢lassified as acid

2104



Table 3.4.1. The Characteristics of Total Wastewater after

counter current maltistage

CN Wastewater

Cr Wastewater

H-0H Wastewater

SEMI SEMI SEMI

ITEMS RINSE | CONC. | RINSE | CONC. | RINSE CONC.
Quantity (n/d) 40. 2 26. 8 42. 6 24. 8 37.2 28. 4
pi 9.2 | 11.2 3.6 1.6 3.5 1.5
oD .(;g/ Q) ; 83 3 54 8 10
;s (ng/ %) 2 225 B 1 '“zs 2 3
n—l!;x (mg/ 2) 1 18 I 2 3
cN (ng/ 2) | 17 225 - - - -
T-Cr (mg/ ) = - 15 225 - -

Re (mg/ ) 1 5 - — 6 8
In (mg/ 2) 5 68 1 23 5 6

| cu (ng/ 2) 2 23 - - 47 JJJJJJ um;m N

Ni (mg/ %) - - - — 2 3
Pb ) (ng/ %) - - - - 2 3
Al (ng/ )| - - - - 2 3
Cré* mg/ 0) | - - 15 | 225 - -

P (ng/ 2) - - - - 2 3
T-N (mg/ 2) - - - - 2 3
T-p (ng/ £) - - 3 45 4 5
TRICHLOROBTHYLENE - — - —~ — —~

(ng/ %)
TETRACHLOROETHYLENE - - - - - -
(mg/ 2)

2 —105



high concentration wastewater, alkall high concentration
wastewater, chrome high concentration wastewater, and cya-
nide high concentration wastewater.

b. Semi-high concentration wastewater from the 2nd washing
tank Semi-high concentration wastewaters will be classified
as acld-alkali semi-high concentration wastewater, chrome
high concentration wastewater, and cyanide high concentra-
tion wastewater.

c¢. Regeneration wastewater of lon exchange resins

Reclaimed wastewater quantity

a. The wastewater quantity tc be treated for the purpose
of reclamation will be 60 % of the present wastewater quan-
tity.

However, the wastewater quantity to be recovered as reclaimed
water, less the regeneration water for ion exchange reslins,
will be 50 % of the present wastewater quantity.
If the dilute wastewater such as washing water_after'reduction
measures being taken is to be reclaimed, a method wusing ion
exchange resins for removing salts containing heavy metals in
the wastewater is wideiy used. _
Among ilon exchange resin towers, the 1st tower is a single bed
tower containing strong cation exchange resin only and the 2Znd
tower is a two-bed tower containing weak anion exchange resin
and strong anion exchange resin. The water in treatment is
applied in up-flow and the ‘water for resin regeneration is ap-
plied in down-flow. '

A comparison of this treatment system using ion exchange

resins ' with the conventional.systems is as follows. The

treated water quality is 2-10 uS/cm in conductivity in the
present system and 10-50 uS/cm in the conventional systems,
and the chemical consumption for resin regeneration is reduced
to 1/2 in the present system of that in the conventional sys-

“tom, Owing to such advantages, wastewater reclamation has

come to wide use.

Fig.3.4.1 shows the flow diagram of the reclamation system and

the wastewater treatment system satisfying the present efflu-

2 —106



Splepe1g JUSN[I]7 1Uasalq ayj SulAISTieg WaIsAg

JUBWIBDI] 9YI PUE WD)SAS UDIIBWE[S9Y 8y} JO WEIZBI(Q-KCI] oY}

Trp Bl

WBNTIIT

£30308] g yuel Joiem L mwmmnuxm UOTUY L+ 9BUBYIXY UOIIEB) f JOIT1J DUES yue] 9821031%
yue] 9821018
1280d8 1 | J91BIPAYS(]
. ¥ue] 23e1018
I}l PUBS (| UOTIBIUSUIPAS | UOIIBNAEO) i [J4UOJ Hd PUZ |4 TOXjUC) Hd 18T yuel 238I01%
\

: uor3onpay yuryl 93BI038

yug] BUTIC)TUCH L TOIUCYH Hd | UTSSY 9313 L
yue] 982I03%
£I0328 ] ¥UBY JOjEy 1] 98UBUOXT UOTUY | 23uBydXy uoll®) | 193114 pueg jue} 93el101§
£I0308] — YUEL ISIEY | 9BURYIXT UOTUY Ly e3UEYIXY UOTIE] L4 I931TJ Pueg que] 98e103%
yug[ 938J038g
L 103080l [ uoljonpay |o{ 304 | UOTIISOUODS] PUP L4 UOTIYSCAWOVA] 1S yue] 5881038

asury Ho-§

U0Y HO

U0y

U010

HO-R

DUOH-1UIS 1)

U0 1))

asuly 19

ssuly K

U] NO

3U0Q-189S [

2 —107



ent standards.

(2) Combination of the reclamation system and the advanced waste-
water treatment system

"Likewise in .the advanced wastewater treatment system, an
activated carbon adsorption tower will be installed before the
chelate resin tower in the combination of the reclamation system
and the wastewater treatment system satisfylng the present efflu-
ent standards. .

Fig.3.4.2. shows the flow diagram of the reclamation system
and the advanced wastewater system.

“{3) Closed wastewater system

Wastewater quantity reducing measures to be taken in adopt-
ing the closed wastewater system will be as follows.

A. As 1s practiced in the prlating industrial estate at'preSent,
the 1st washing tank will be used as the recovery tank and the
wastewater will be not diséharged, but used for bath prepara-
tion.

B. The 2nd washing tahk will be operated batchwise. The waste-
water from this tank is called "semi-high concentration waste-
water” and will be separately discharged and disposed of.

The wastewater quantity will be 10 % of the present wastewater
quantity, and the pollution lecad will oceupy 90 % of the
present pollution load.

C. The 3rd and subsequent washing tanks will be counter-current
multi-stage tanks. The wastewater 1s called "washing waste-
water" and be separately reclaimed. _

The wastewater gquantity will be 90 % of the present wastewater
quantity, and the pollution load will occupy 10 % of the
present pollutlion load.

In comparison with the combination of the reclamation system
and the wastewater treatment system satisfying the present

2108



L918AS 1USLIBEI] IOIBASISEY POSUBADY Y} PUZ WIISAS

UOTIRUBTOSY oY) JO UOTIBUIGUO) &Y} JO weIRe(-#0TJ SYi

£10308 o yuel Iojey

a8ueyoxyg UOTUY

o

SEUBYD

Xg UOTIE)

o171 vnmmwd

TP Bl

YUE] 82RIOIS

1250dS1( o

Ja3RIpATR(

A

il

181114 pues o

UOTJ23USUTPRS o

uoijendeo) [

[33u0) Hd pug

<

I
.

yue] 982103§

Yue] 288103¢

[or3ucy gd 387

JEENTIIY

¥ue] 93elI01§

uotjonpey X Mxnmw a8eI01g

YUB] BUTIOITUOH s TOIILO) HE {1 UISSY 93BISY) ket  IOHOL /¥ h |
yue] s2eI01S
AI010R] o HURL ID)BQ L SBUBUDXY UOTUY i SBUBUSXT UOIIE) 1 JI91]1J DUES yue] o8e101g
AIOVIET | NuBY I9ley sfueTONy UOTUY L4 €RUEGDIXY UOTiR) I93 714 pueg yue] s3vioig
yue] 98eI0lS
ﬁ: I0310BOL [t UOTIONDAY || 3Td o UOTITSOQUOIS( PUZ b UWOTIISOAUOIS] 38T yue] 2881038

sSUIY HO-H

UCTY HO

PU0Y

DUON~THBY
HO-H
U)-TUSS 1)
DU I
asuy In
9TUTY WO

2U0Y MO

DUOY-1USS N3

Z2—109



effluent standards, this system is different in the following

points,

a. Chelate resin treatment is excluded.

b. Heavy metals, fluorine'and phosphorus are treated by coagu-
lation treatment only. '

c. COD and BOD, caused by organlic substances, are treated by
coagulatlon treatment only.

d. The total quantity of effluents from coagulation treatment
is filtered through a dehydrator.

e. The filtrate from the dehydrator 1s concentrated by an

evaporator, and then, the salt in the concentrate is dried
to solid in the drum drier.

Fig.3.4.3. shows the flow diagram of the closed wastewater

treatment system.

2—110



La1sAS I2)eASISEY

AI0308 ] o

pesol) 9y} PUB USISAS UCTIBWET09Y Ul IO uRJBRIQ-#O(d B4l '§°F'¢ "31d
YUB] IO)BY ket OBURYOXY UOIUY L4 SBUBULXY UOTIB] { I91T1J PUES juel 98eI01g
yugl 93elolg
1Esods i yue] 9BBI0iQ
BUTAI( [ UOTIRIJUBIUC) BUTJBIOHBAY o 31d p JOIBIPAUS( 4~ 314 hof TOTIUCY KA yuel 288101
\
uot 3onpay yuey o821018

£I019B] o

Juel 01eH I

oFUBYHXY UOTUY

IS |

SBUBYIXY UOTI}E)

r'_““'——'—'

yue] 9321038

< 193114 puEg

£1019B 7]

HUBL 9324 o

28UBTOXY UOIUY

]

98Uyoxq UOTIE)

yue] 98eI10}§

| 81114 pueg

xnww 98lI018

Jyue] 988I031%

1030891 L

w1yonpey L

3114 b

woI3 150duods puz

b

uo1}1s0duONd[ 38T

yuey $32103Q

oSUuLY HO-E
U0Y HG

QU0Y K

“2U0)-1UDY
HO-H
PUOD-1ULE )
U0 I
38UTY 1)
9SUTH N

Ua) NI

9UCY-TUSS )

2—111



3.5 Conceptional Design of the Optimum Systems

3.5.1 Assumptions

The conceptual design will be carried out on the following

assumptions.

Al

The cost for purchase of the construction sité shall be ex-
cluded.

The works for the following shall be excluded: water and
wastewater piping from the plating industrial estate to the
central.treatment plant, spare parts, piling at the construc-
tion site, ground Iimprovement, removal of surplus soils,
treated water piping from the central treatment plant to the
destination of final discharge, building-up of roads outside
the site, gardening, fencing, primary power supply, and out-
door 1lighting. The works for heat insulation and indoor
lighting shall be included so that the equipment may have the
generality as such in Korea.

Wastewater receiving tanks shall have double constructibn to
preveht secondary accidents due to cracking, etec.

Siudges shall be dehydrated to the cake having water content
80 % or below and shall be disposed of as Industrial wastes
outside the estate.

Wastewater treatment shall be continuous and be operated
autométically. ,

The operating time of the facilities shall be 8 hours/day.
Regeneration of ion exchange resins shall be done by a auto-
matic system. '

Electric power supply for drive shall be 220 V, 50 Hz, and
electric power supply for contrdl shall be 110 V, 50 H=z.
Chemicals, with the exception of sulfuric acid (75 %) and
hydrochloric acid (35 %), shall be obtained as powder.

The period of construction shall be one year.

2—112



3.5.2 The Treatment System satisfying the Present Effluent Stan-
dards (Case 1)

{1) Outlines of the system
A. Flow sheet
Fig.3.5.1 shows the flow sheet of the treatment system satis-
fying the present effluent standards.
B. Layout
Fig.3.5.2 shows the layout of the treatment system satisfying
the present effluent standards (excepting the portion of two
activated carbon adsorption towers).
C. Treated quantity
Chrome concentrate wastewater: 1.2m3/day
Chrome washing wastewater: 62m3/day
Acid concentrate wastewater: O.?ms/day
Alkali concentrate wastewater: 0.7m3/day
Acid-alkali washing wastewater: 71m3/day
Cvanlde concentrate wastewater: 1.4m3/day

Cyvanide washing wastewater: 67m3/day
{2) Conceptual design

A. Setting of process conditions
Table 3.5.1. shows the process set conditions.

Table 3.5.1. Process Condition

Division Process Condition
_ CN_Decomposition ; Alkali-Chlorine
1st Treatment | Cr®* reduction ; Chemical Recuction
Waste water | Heavy Metal Treatment ; Coagulation-Sedimentation
Treatment Acid Alkali Treatment ; Neutralization
2nd Treatment Ion Exchange
Sludge Treatment Filter press

2 113









Ei;;_NATEH /

Er CdﬁEﬁn_ﬁ> [w

12D |

62m¥D L« RINSE

Cr RINSE
STRAGE TANK

TimYD H-0H RINSE >-[_

©

@

Cr CONC.
STRAGE TANK

Ca (OH), TANK

oS50,
030 TANK

NeOH TANK

NastOB TANK

M

H250. TANK

sl

FLOCK TANK NsDC | TANK

Me

®

=

HC 1 TANK

1
I
HC |
SERVICE TANK

" H CONC.
STRAGE TANK

H-OH RINSE
STRAGE TANK

07miD b conc. >

I-E WASTE WATER OH COHC .,
STRAGE TANK STRAGE TANK

14m¥D kv cove. > r

67m¥D N AINSE

CN RINSE
STHAGE TANK

CN CONC .
" STRAGE TANK

=

DEHYORATOR

___________ - —_— [ ' [0 ——————— )
= -— SLUDGE
T ]— —]Fasﬂ @ L HOPPER
I a IZHSQ, | ﬁalﬂﬂh )
el o o s, =
G i
3¢/
| @l @l E%
@ * il 0
1
@ - - ®:-_ ®. SLULLY TANK
3 ) al
]
! ||
! J SECONDARY REDUCTION NG .1 PH
|||l  DECOMPOSITION TANK CONTROL
: TANK _ TANK FLOCCULATION
! PRIMARY REACTION Fe—CN NO .2 PH  TANK SEDIMENTATION
||| DECOMPOSITION — TANK REACTION CONTROL TANK
o NK TANK TANK
| EXHAUST PIT BACK WASHING
| ) WATER P17
_CITY WATER
Gt j I
| @ &
: LeA)
AN A . | Llex
Ly M 3 ! : E,,_
|| s : S,
. O ) 3
- @E S _ 3.6m¥D
SCRUBBER BLOWER COMPRESSOR ' NEUTRALIZATION MONITORING

[fig. 3. 5. 1| FLOWSHEET CASE-1]

2—115 ~ 2116



35000 ' 65000

¥

20000

A

! wias s /as 85N @ @ DEHYDRATOR

! ROOM

CHAMICAL SPACE

GEDIMENTATI . o
E?TANK @ | EBEBH:I | RN
I e —

20000

S
SPACE
L TRUCK YARD
(I
@ CONTRHOL
_______________ P — ' ROOM

EELIB. 5. 2 LAYOUT CASE-2|

2—=117T ~ 2—118






.'Equipment specifications
Table 3.5.2. shows the ecquipment list (excepting the portion
of two activated carbon adsorption towers).

o]

3.5.3 The Advanced Treatment System {Case 2)

A. Flow sheet
Fig.3.5.3. shows the flow sheet of the advance treatment
system.

B. Layout .
Fig.3.5.2. shows the layout of the advanced treatment
system (also serviceable for Case 1).

C. Treated quantity
Chrome concentrate wastewater: 1.2m3/day
Chrome washing wastewater: 62m3/day
Acid concentrate wastewater: 0.7m3/day
Alkali concentrate wastewater: 0.7m3/day
Acid-alkali washing wastewater: 71m3/day
Cyanide concentrate wastewater: .1.4m3/day
'Cyanide washing wastewater: 67m3/day

A, Setting of process conditions
Table 3.5.3. shows the process set condltions.

Table 3.5.3. Process Condition

Division Process Condition
: CN Decomposition ; Alkali-Chlorine
tst Treatment Cr®* reduction ; Chemical Recuction
Waste water ' Heavy Metal Treatment : Coagulation-Sedimentation
Treatment Acid Alkali Treatment ; Neutralization
Znd Treatment Ion Exchange
Advanced Treatment | Activated Carbon

Sludge Treatment Filter press

2—119



Table 3.5.2. List of equipment (Case-l & Case~2)

No. NAME {Q'TY | MATERIAL SPECIFICATION REMARK
1 |Cr RINSE STRAGE TANK 1 | FRP CAPACITY 30m® LCA
PUMP 2 | PVC 50/40A% 200¢ /minX20m" X 1. 5kw 1 SPARE

FLOW METER
9 [Cr CONC STRAGE TANK 1 | FRP CAPACITY 40m® _ LCA
PUMP 2 | pyC 25AX6¢ /minx 3kg/cm? % 0. 2kw 1 SPARE
3 |H CONC STRAGE TANK 1 | FRP CAPACITY 40a° o LCA
PUNP 2 | Pve 50/40AX200¢ /minx 200" X 1.5ku 1 SPARE
4 [H-OH RINSE STRAGE TAMK | 1 | FRP CAPACITY 30m® LCA
PUMP 2 1 PVC 50/404 2004 /minx20m* X 1.5kw 1 SPARE

FLOW METER
5 |I-E WASTE WATER STRAGE | 1 | FRP CAPACITY 30m® LCA

TANK |

PUNP 2 | pvC 95A% 64 /minx 3kg/em? X 0. 2w 1 SPARE
6 |OH CONC STRAGE TANK 1 | FRP CAPACITY 40nm® LCA
PIMP 2 | PVC 25A% 60 /minx 3keg/cm? X 0. 2kw 1 SPARE
7 |CN RINSE STRAGE TANK 1 .| FRP CAPACITY 30m® LCA
PUHP 2 | FC 507404 % 200¢ /minx 1w x 1. 5kw 1 SPARE

FLOW METER
8 |CN CONC STRAGE TANK 1 | FRP CAPACITY  40n® LCA
PUMP 2 | PVC 954X 6¢ /ninx 3ke/en? X 0. 2w 1 SPARE

2 —120




Table 3.5.2. List of equipment (Case~1 & Case~2) (continued)

No. NAME Q'TY | MATERTAL SPECIFICATION RENARK
9 |Cr REDUCTION TANK 1 | SS+R/L CAPACITY 1.50°
AGITATER 1 | SSR/L VERTICAL TYPE 0.75kw
PH CONTROLLER 1 DIPING TYPE
DRP CONTROLLER 1 DIPING TYPE
1 O | PRIMARY DECOMPOSITION 1 | $SR/L CAPACITY 1.5m°
TANK
AGITATER 1 | S54R/L VERTICAL TYPE 0.75kw
PH CONTROLLER I DIPING TYPE
ORP CONTROLLER 1 DIPING TYPE
1 1 | SECONDARY DECOMPOSITION | 1 | SS+R/L CAPACITY 8n
TAHK
AGITATER 1 | ss+R/L VERTICAL TYPE 1.5kw
1 2| REDUCTION TANK 1| ss4R/L CAPACITY 1.50°
AGITATER 1 | ss+R/L VERTICAL TYPE 0.75kw
PH CONTROLLER 1 VERTICAL TYPE 0.75kw
ORP CONTROLLER 1 VERTICAL TYPE 0.75kw
1 3 |FE-CN REACTION TANK 1 | ss+Rr/L CAPACITY 1.5m°
AGITATER 1| ss4R/L VERTICAL TYPE 0.75kw
PH CONTROLLER | 1 VERTICAL TYPE 0.75kw
ORP CONTROLLER 1 VERTICAL TYPE 0.75kw
1 4 | CONTROL TANK 1| SS4R/L CAPACITY 6n®
AGITATER 1 | SSHR/L VERTICAL TYPE 2.2k
PH CONTROLLER ] VERTICAL TYPE 2.2k
ORP CONTROLLER | VERTICAL TYPE 2.2k

2 —121



Table 3.5.2. List of equipment

{Case~1 & Case-2)

(cont inued)

- MATERTAL

No. " NAME o TY SPECIFICATION REMARK
1 5 | CONTROL TANK i | SS+R/L CAPACITY 6n®
AGITATER - 1 | SS+R/L VERTICAL TYPE 2. 2kw
PH CONTROLLER 1 VERTICAL TYPE 2. 2kw
ORP CONTROLLER 1 VERTICAL TYPE 2. 2kw
1 6 | FLOCCULATION TANK 1 |8 |CAPACITY 3m®
AGITATER 1 | SUS-304 VERTICAL TYPE 0.75kw
1.7 | SEDIHENTATION TANK 1]8s 7000 ¢ % 3000
PUHP 1 | PCHR/L 40AX 1002 /min 10n* X 1.5kw
1 81{PIT 1 | RC CAPACITY 40m® LCA-
PUNP 1 | FC B0AX700¢ /minx 25m% X 5. 5kw 1 SPARE
FLOW METER
1 O{SAND FILTER 1 {88 28006 X 2000M
20| PH CONTROLLER 1